
Water Services for the Petrochemical Industry
Beijing Yanshan Petrochemical Complex
First Six Years of Operations 
2006 – 2012 





Water Services for the Petrochemical Industry
Beijing Yanshan Petrochemical Complex

First Six Years of Operations 
2006 – 2012 



About Veolia Water 

Veolia Water specializes in managing water and 
wastewater services for public authorities and 
industrial clients throughout the world, delivering 
bespoke solutions that are adapted to the local 
context of every client served. 

Standing at the heart of the water challenges 
facing the century, Veolia Water contributes to the 
responsible management of the whole water cycle 
by upholding the principles of Service, Value and 
[...]
at the plant. It is an 
important part of the 
environmental policies 
that Veolia has brought 
to the joint venture.

When the water facilities and operation of Beijing Yanshan was first transferred to 
the joint venture, Veolia Water and its partner set a high and immediate priority 
on improving water quality, promoting greater water efficiency and stabilizing the 
operations. These were achieved through process optimization, frequent and systematic 
monitoring and analyses and the deployment of industry-leading operation and 
management tools and approaches. 

Six years after the joint venture was formed, Beijing Yanshan Veolia Water (BYVW)  
takes pride in providing smooth and high-performing operations and uninterrupted 
water services. Wastewater treated through a stringent recycling process has now 
emerged as an important alternative source of water for Yanshan’s petrochemical 
production. Veolia Water’s steadfast and long-term commitment to the Yanshan 
operation entails continuous improvement in services to upgrade the water 
infrastructure and install new facilities and procedures for more effective management. 
These initiatives have proven to be not only reliable in increasing water efficiency and 
self-sufficiency but also demonstrate visible and multi-faceted benefits of industrial 
outsourcing. 

Quality and  
Management



 

Treated wastewater and reclaim water management process diagram 

Water Quality 

Mr Wang Jianhui
Manager of the Western 
Wastewater Treatment 
Plant and Reclaim Water 
Treatment Plant 

The recycling 
rate and the use of 
reclaim water have been 
increasing since the joint 
venture started thanks 
to the commitment of 
the team. It reduces 
the use of raw water 
resources and is good for 
the environment.

Oil refinery Rubber Plant Chemical Plant Residential area of 
Yanshan Petrochemical Residential area of 

Yanshan Petrochemical 
Xing Cheng 

Xing Cheng Wastewater 
Treatment Plant 

Full-compliance 
discharge 

Full-compliance 
discharge 

Reclaimed water

Wastewater

Eastern Wastewater 
Treatment Plant 

Niukouyu
Wastewater Treatment Plant 

Western Wastewater 
Treatment Plant 

Western Reclaim Water 
Treatment Plant 

Production flow diagram 

Eastern Reclaim Water 
Treatment Plant 

Niukouyu Ecology Center



 Chapter 5  Service: Water Quality and Operation and Management  31-32

Wastewater treatment for industrial reuse and safe environmental discharge 

BYVW is responsible for processing industrial 
wastewater and domestic sewage produced 
by Yanshan Petrochemical refineries and 
six chemical plants. As the production 
requirements and the effluents produced 
from each plant vary, Veolia Water adopts a 
customized treatment process to meet with 
the different treatment needs of each plant. 
In addition to traditional types of wastewater 
treatment processes such as aeration, 
flocculation, sedimentation, neutralization, 
clarification and sand filtration, some more 
advanced treatment processes have been 
brought in by Veolia Water. These include the 
use of ultra-filtration and reverse osmosis 
treatment to provide pure water to the 
chemical production facilities. Pretreatment 
has also been integrated into plant operations 
that have specific needs in order to guarantee 
the delivery of treatment results. 

With strongly enforced internal standards, 
there has been a consistent increase in 
treated wastewater quality that meets both 

internal water and contractual requirements 
of the Beijing Yanshan Petrochemical 
Company (BYPC) for industrial reuse and the 
strict requirements of the Environmental 
Protection Agency (EPA) for release into the 
environment. The average compliance rate for 
treated wastewater reached 98.4% in 2011.  
The treatment potency to remove Chemical 
Oxygen Demand (COD), a key parameter to 
evaluate the treated wastewater quality, has 
increased since the joint venture. Veolia Water 
and its partner are committed to achieving 
strictly minimal figures on all key wastewater 
parameters. 

The majority of treated wastewater will be fed 
back to the facility to produce reclaim water 
for petrochemical production. A small amount 
of water will be channelled and stored in 
reservoirs at the Niukouyu Valley for tourism 
and irrigation purposes. This is a sustainable 
impact which maximizes the use of the natural 
wastewater treatment process. 



 

Ms Zhang Yanfen
Manager, Laboratory / 
Quality Centre

The monitoring 
and testing results of 
the laboratory provide 
a good reference 
and directive to the 
operation team in 
maintaining and 
improving the water 
quality for a more 
stable operation. The 
work and contribution 
of the laboratory is 
indispensable to the 
joint venture.

Chemical Oxygen Demand (COD) 
removal rate of Niukouyu Wastewater 
Treatment Plant 

Suspended solid (SS) removal  
rate of Niukouyu Wastewater 
Treatment Plant

Total volume of treated wastewater by BYVW

Year

Unit: m3

19,557,978 19,687,463 20,274,674 
22,331,560 

20,356,095

2007 2008 2009 2010 2011 2012

21,256,156

0

4,000,000

8,000,000

12,000,000

16,000,000

24,000,000

20,000,000

2007

2008

2009

2010

2011

0% 20% 40% 60% 80% 100%

85.97%

83.97%

85.59%

89.20%

89.20%

86.49%

79.63%

87.91%

89.62%

89.68%

2007

2008

2009

2010

2011

0% 20% 40% 60% 80% 100%



 Chapter 5  Service: Water Quality and Operation and Management  33-34

Increase in water efficiency through water reclamation

BYVW provides a value-add service, reclaim 
water, which is the recycling of treated 
wastewater so that water can be used for 
cooling and steam generation purposes in 
the petrochemical manufacturing process. 
The continuous improvement of the design 
and operation of water reclamation facilities 
at the Western and Eastern Reclaim Water 
Treatment Plants not only ensures optimal 
water standards, but also maximizes water, 
production and cost efficiency, serving as a 
benchmark for effective industrial outsourcing 
in water for petrochemical industries. 

Since the joint venture took over operations 
in 2006, there has been a consistent increase 
in water quality and the compliance rate for 
reclaim water reaching the standards agreed 
in the contract with Beijing Yanshan. The 
ultimate aim is to reach a 100% recycling 
ratio of wastewater to industrial reclaim 
water for all wastewater that comes from the 
petrochemical plant. In 2012, the joint venture 
had reached a total water reclaim volume of 

8,289,731 m3, a substantial increase on the 
2007 figure of 6,486, 800 m3. Additionally the 
compliance rate of reclaim water has increased 
substantially, as an example the Eastern 
Reclaim Water Treatment Plant’s reclaimed 
water compliance rate shot up from 47.89% in 
2007 to 99.87% in 2012.

Total volume of reclaim water by BYVW

Year

Unit: m3

0

3,000,000

1,500,000

4,500,000

6,000,000

7,500,000

9,000,000

6,486,880 6,523,519 
7,329,318  6,972,881 7,446,117

8,289,731

2007 2008 2009 2010 2011 2012

Compliance rate of the reclaim water 
produced by Eastern Reclaim Water 
Treatment Plant 

0% 20% 40% 60% 80% 100%

2007

2008

2009

2010

2011

2012

56.20% 

47.89%

73.97% 

99.49%

99.87%

99.87%



 
Western Wastewater Treatment Plant: 
Treating wastewater from the rubber and refinery plants  

Facilities:  
Industrial wastewater treatment plant  

Main process for wastewater treatment:  
API, Dissolved Air Filtration (DAF), Aeration Tank

Design capacity: 1500 m3/h

The Western Wastewater Treatment 
Plant receives effluent from the rubber 
plant and the refinery plant, as well as 
the new Halogenation plant and puts the 
wastewater through a series of treatment 
processes that remove oil and organic 
materials from the water. Thanks to the 
optimized maintenance procedures and 
constant monitoring of the water process, 
operations in the Western Wastewater 
Treatment Plant have improved since the 
joint venture started which has helped to 
improve water quality. In addition, Veolia 
Water implemented modifications to the 
Western Wastewater Treatment Plant to 
improve its capacity and there were changes 
made to the chemical dosing system in the 
pretreatment process.

The process, sees the effluent first go through 
an API oil-water separator which separates the 
oil and suspended solids from the water, it is 
then sent for further treatment to a dissolved 
air flotation unit for further removal of any 
residual oil. After this it goes to an aeration 
tank which stimulates the growth of oxygen-
using bacteria which consume most of the 
remaining organic materials. It then goes 
through a second clarification process where 
any remaining solids are allowed to settle. 
The impact of the process is the production 
of water that meets strict guidelines for 
release into the environment and minimizes 
the impact of BYPC. In addition to this the 
process of sludge treatment and removal in 
the Western Wastewater Treatment Plant has 
been optimized. 

Oil refinery plant

Caustic Soda

Pumps

Pumps

Pumps

PumpsPumps

Pumps

Pumps

Polyacrylamide Na3Po4Polyacrylamide

Polyacrylamide Polyacrylamide

2nd Clarification

Western 
RWTP

NKY 
Reservoir

Sludge Cake

Wstern RWTP 
Clarifiers

Sludge Dewatering

API1 DAF1

DAF2

Aeration

BAF

API2

Rubber plant

H2So4



 Chapter 5  Service: Water Quality and Operation and Management  35-36

Western Reclaim Water Treatment Plant:
Further treatment of water from Western Wastewater Treatment Plant

Facilities:  
Wastewater reclamation

Main process for water reclamation:  
Biological treatment, BAF clarification and fiber and activated carbon filtration

Design capacity: 450 m3/h

60% of the treated water from the Western 
Wastewater Treatment Plant is sent to the 
Western Reclaim Water Treatment Plant 
for further treatment before being put 
to use in the refineries cooling system. 

Biological treatment and filter and carbon 
filtration are employed to ensure treatment 
efficiency. 40% of the water is released into 
Niukouyu Lake where it meets Chinese EPA 
standards. 

New Treatment Process

In 2010, a pretreatment process was 
integrated into the Western Wastewater 
Treatment Plant to extract sodium bromide. 
This new but essential step will help 
stabilize and safeguard the wastewater 
quality and avoid service disruption once 
the halogenation workshop of BYPC is in full 

operation in 2013. The concept and design 
itself is a one-of-a-kind in the industry. 
When it is implemented, it will soon 
become an industry breakthrough and be 
a benchmark in meeting the ever-changing 
industrial and environmental requirements. 

Western 
WWTP

Fiber Filters

AC Filters

NKY 
reservoir

Inlet BAF

Pump

Pump Pump

Pump

Pump

Pump

Pump

Clarifiers

Middle 
Pumps

Thickeners

Na2Co3

PAC Polyacrylamide

Monitoring 
Tank

Outlet

BYPC

NKY reservoir

BlowerBlower

Physico 
Chemical 

Treatment



 

Eastern Reclaim Water Treatment Plant:  
Treating wastewater from chemical production and producing ultra pure water for boilers

Facilities: 	 Design Capacity: 800 m3/h 
Wastewater reclamation

Main Process:  
Ultra filtration and reverse osmosis

The Eastern Reclaim Water Treatment 
Plant receives treated wastewater from the 
Eastern Wastewater Treatment Plant and 
the Niukouyu Wastewater Treatment Plant. 
Wastewater collected is mainly from the 
Eastern area of the petrochemical complex 
and is used for chemical production. 

Using a dual-membrane technique of ultra 
filtration  and reverse osmosis, dissolved 
inorganic solids are removed from the 
wastewater under high pressure through a 
semi permeable membrane and turned into 
ultra pure water. Ultra filtration removes 
most of the larger particles left in the 
wastewater while reverse osmosis removes 
the remaining particles, including salt which 
means that the water is desalinated. This 
in-depth treatment process guarantees the 

production of high quality ultra pure water 
for use in boilers in the chemical plants.

The removal of the mineral deposits through 
ultra filtration and reverse osmosis are 
highly important because material deposits 
such as salt can build up inside boilers and 
impair operations. 

To meet with the  burgeoning business 
demand of the client, the joint venture is 
developing plans to upgrade and expand 
the Eastern water reclaim facilities, 
implementing a pretreatment of the feed 
water to the ultra filtration and reverse 
osmosis facility using Veolia Water’s 
proprietary technology, Multiflo® Softening. 
Once the expansion is completed in 2014, 
the treatment capacity will be doubled. 

 UF Blowers

RO Water 
Tank

Intermediate 
Storage Tank

Flocculation 
Tank

NKY 
WWTP

Eastern 
WWTP

Vaccum 
systern

Strainer Filter

Antiscalant

Reducing 
Agent

Bactericide

CIP Unit AmoniaNaCIOPAC Citric Acid

1#RO

2#RO

3#RO

4#RO

1#UF

2#UF

3#UF

4#UF

Pump

1#Air Separation Tank

2#Air Separation Tank

3#Air Separation Tank

4#Air Separation Tank

Pump

Pump

Pump

Pump

Pump

Pump Pump

Pump

Pump

Pump

Pump

Pump Pump

Pump

Pump

Pump

Pump

Pump

DongFang
Plant

Pump

NKY 
reservoir

Chem.1 & Power Plants

Flushing Unit



 Chapter 5  Service: Water Quality and Operation and Management  37-38

Installation and refurbishment of Veolia Water laboratory

To reinforce water quality management, Veolia 
Water installed onsite laboratories at Yanshan. 
Veolia Water monitors water quality at every 
stage of the process. The water quality team 
examines the causes of any fluctuations or 
abnormalities in parameters in order to refine 
the process accordingly and ensure a supply of 
unwavering quality. 

Veolia Water’s water quality team also works 
in daily contact with operations colleagues 
to develop and implement a water quality 
procedure and schedule for each parameter. 
Such co-operation facilitates monitoring 
accuracy, response capability and overall 
management.

All water is monitored regularly according to 
stringent guidelines, particularly as raw water 
quality is often variable. 

Two sets of online analyzers were installed in 
2009 and subsequently adjusted to constantly 
report and measure several key parameters 
including volume, pH value, Chemical Oxygen 
Demand and so on. BYVW is the first company 
certified by the government for the use of such 

devices for industrial purpose. There are five 
laboratories on site but most activity takes 
place in the central laboratory. At the central 
lab, between 400 to 500 samples are analyzed 
on a daily basis. 50 staff work a shift pattern to 
make sure that the water quality is monitored 
around the clock on a 24-hour basis with the 
objective of giving the client the best possible 
service.

Apart from managing laboratory assignments 
locally, since 2007 the BYVW laboratory also 
participates in the Veolia Water international 
inter-laboratory calibration campaign twice 
a year, under which BYVW analyzes samples 
of industrial water sent by Paris and returns 
an analysis report. Results are scored and 
compared with Veolia Water laboratories 
around the world, which allows laboratories 
worldwide to better understand their 
performance. The exercise helps ensure the 
testing capabilities of the BYVW laboratory, 
providing a more accurate reference to the 
operation team on the water quality and 
performance. 



 

Operations and Management 

For the water-intensive petrochemical industry, 
any slight disruption in the water service would 
interrupt the entire petrochemical production 
process and lead to far-reaching business 
consequences. Hence, continuity of water 
service and supply is of utmost importance.  

To enhance service continuity, operational 
efficiency and reliability as well as to improve 
the management of resources, Veolia Water 
and its partner have implemented a new 
management structure and advanced 
management systems as well as introduced 
the concept and approach of preventive 
maintenance. 

The results have been salient and positive. 
BYVW excelled on this ultimate performance 